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Who are you? 

 



HIV care is simplifying over time 

• Our chief goal is virologic suppression 

• FPs can monitor HIV effectively with some 
basic training 

• FPs have a central role in HIV testing, initial 
work-up, preventing drug interactions, cancer 
screening and evaluating for red flags in a 
HIV+ patient presenting for first line care 



There are only FIVE key 
points we want you to 

know from this 
presentation. 



#1 
You should test your patients for 
HIV … and, if there is a positive test, 
you can do the initial workup and 
(maybe) even start treatment. 



Diagnosis 

• Ben presents for a routine periodic health 
exam in your clinic in Wawa. You offer STI 
testing to him, including HIV serology. He has 
not had an HIV test in the last year, and has 
been sexually active with men during that 
time. Unexpectedly, the test result returns as 
positive.  

– Next steps? 





Initial work-up 

• On further questioning, he describes a “bad 
flu” about 2 weeks ago, with rash and a very 
sore throat, after a trip to Toronto. 

• CD4 returns at 320, VL 1,195,348. 

• Next steps and further tests? 

 





CD4 panel 
Syphilis 
Toxoplasmosis IgG 
CMV IgG 
Varicella serology 
AST 
Urine GC/Ch 



fill and sign 



IDSA 2013 (2) 



“Test and Start” 

• With a low CD4, in the absence of a genotype 
and facing a long wait to see a specialist, start: 
– Darunavir 800mg PO OD 

– Ritonavir 100mg PO OD 

– Truvada 1 tab PO OD 

• Discuss drug interactions, side effects with a 
pharmacist 

• Consider an e-consult with an experienced 
provider 

 



When to start 

• Most guidelines now recommend that all 
HIV+ patients should be on treatment, 
regardless of CD4 count. 

• There are very few reasons to not start HIV 
treatment. 

 



Other elements: 

• Drug coverage: apply for Trillium or ODB (OW 
or ODSP). 

• Supportive counselling – a normal life 
expectancy. 

• Non-disclosure to a sexual partner is a 
criminal offense. 

 

 



Routine monitoring 

• CBC, ALT, Cr, urinalysis/ACR, CD4 count, Viral 
Load q3-6 mos., lipids/blood glucose q1yr. 

– Expect undetectable viral load (“0” or “<40”) 

• STI screening as required (GC, CT, syphilis, 
HCV) 

 

 



#2 
You should identify the “sicker” 
patients. 



#1. The undiagnosed patient 

eg. An otherwise “healthy” patient with: 

• Abdominal pain, thrombocytopenia and 
neutropenia with normal abdo u/s and CT 
scan. 

• Lymphadenopathy and macular rash NYD 

• Zoster  



#2. The newly diagnosed patient 
with possible neurosyphilis 

• If neurologic symptoms/signs, late latent 
syphilis, CD4 <350, RPR ≥1:32 dilutions, or 
suboptimal decline in titres after bicillin 
treatment 

… do an LP to rule out neurosyphilis. 



#3. The newly diagnosed patient 
with low CD4 count 

• CD4 < 200 = AIDS 

• Prophylaxis for opportunistic infections: 

– CD4 <200: Septra (SS) OD for PJP pneumonia 

– CD4 <100: Septra (DS) OD for Toxoplasma gondii 

– CD4 <50: azithromycin 1200 mg q1wk for MAC 



#3 
Vaccinate, vaccinate, vaccinate! 



Vaccines 

• Ensure childhood vaccines adequate 

• For strep pneumoniae prevention: 

– PCV13 0.5 mL IM x 1 (AI). 

– PPV23 0.5 mL IM or SQ at least 8 weeks after the 
PCV13 vaccine (AII). 

– Option to wait until CD4>200. 

 

 



Additional vaccines 

• HPV vaccine (M/F age 13-26+) 

• Varicella vaccine (if non-immune) 

• Hep A (if non-immune) 

• Hep B (if non-immune) – 40mcg dose  

• Yearly inactivated influenza 

• Adacel/Tdap 

• Zoster vaccine: safety and efficacy in HIV-infected 
persons unknown; consider in patients >60 y of 
age with CD4 counts ≥200 cells/μL (1). 

 



#4 
You should watch for common drug 
interactions involving ARVs in 
primary care.  



1) Absorption issues 

• Some HIV medications… 

– Cannot be taken simultaneously with polyvalent 
cations, including antacids, d/t binding properties  

(eg. Integrase inhibitors) 

– Require an acidic stomach environment to be 
absorbed 

(eg. PPIs cannot be used with rilpivirine, and in some 
cases cannot be used with atazanavir) 



2) Cytochrome P450 mechanisms 

• Particularly for patients with NNRTIs, Protease 
Inhibitors and cobicistat-containing regimens: 
– Watch for interactions with: 

• Statins  

• Methadone 

• Antidepressants 

• Clarithromycin 

• Alpha-blockers 

• Estradiol-containing contraceptives 

• Erectile dysfunction medications 

• St. John’s Wort 



3) Other mechanisms 

• Dolutegravir + metformin: 

– Dolutegravir inhibits renal transporter used by 
metformin, requires dose reduction of metformin 
(or do not use it at all) 



Interaction resources 

- http://www.hiv-druginteractions.org/  

- DHHS HIV Guidelines: 
https://aidsinfo.nih.gov/guidelines/html/1/ad
ult-and-adolescent-arv-guidelines/0  

- Your EMR. 
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#5 
You can do preventive care 
screening better than anyone else, 
and this is very important for HIV+ 
patients.  



Cancer screening 

• Sarah is a 40 y/o insurance agent and 
suburban mom of four children who 
unexpectedly had a positive HIV test in your 
office three years ago. 

• She has read that cancers occur at twice the 
average rate (2) and wonders what screening 
she should have. 

 

 





• Mammography, CRC/anal cancer screening 
have no specific recommendations in DHHS. 

• IDSA recommends anal paps in men that have 
HPV warts (2): not widely available. 



Regular preventive care follow-up 

• HIV is an independent risk factor for: 

– MI (~50% increased risk) 

– CVA (40-60% increased risk) 

• BP and lipids management, and smoking 
cessation, is encouraged 

– THC use potentially as high-risk as smoking 
cigarettes 

 



 



The FIVE Key Points 

1. You should test your patients for HIV … and, if 
there is a positive test, you can do the initial 
workup and (maybe) even start treatment. 

2. You should identify the “sicker” patients 
(undiagnosed, neurosyphilis, low CD4 counts). 

3. Vaccinate, vaccinate, vaccinate. 
4. You should watch for common drug interactions 

involving ARVs in primary care. 
5. You can do preventive care screening better 

than anyone else, and this is very important for 
HIV+ patients. 



Discussion 

 



Feel free to contact us!... 

...For a copy of this slide set, or if you have any 
questions or need management suggestions. 

 

James Owen:     owenj@smh.ca  

Kelly Anderson: andersonk@smh.ca  

 

mailto:owenj@smh.ca
mailto:andersonk@smh.ca
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